TECHNICAL NOTE

10

Technical Note TN.JS-010 06 July 2012

TITLE

Rudder Pedal Replacement

REASON
The rudder pedal S-tube design has been refined to reduce rudder control cable wear in S-

tubes.

DESCRIPTION

Replacing the rudder pedals with refined S-tube design on the JS1-A and JS1-B Revelation
sailplane.

INSTRUCTIONS
If the rudder pedal assembly has M4 nuts on either side of the main pedal axis follow these
instructions. See rudder pedal system assembly D1A-1.21 issue 4.0

1. Cut the rudder control cables and slide the rudder control cables out of the pedal S-
tubes.

2. Adjust the rudder pedals to the full back position on the slider beam (D1A-1.21 Item 1,
referred to as “Main Tube Weld”) for better access.

3. Unscrew and remove the M4 nuts on either side of the main pedal axis (D1A-1.21 Item
6).

4. Unscrew and remove the end caps (D1A-1.21 Iltem 7) positioned on both sides of the
main pedal axis (D1A-1.21 ltem 6).

5. Unhook both of the springs (D1A-1.21 Item 12) from the rudder pedal assembly.

6. Slide both rudder pedals off the hinge tubes. If there is insufficient space to remove
the pedal, move the main pedal axis (D1A-1.21 Item 6) to the opposite side from the
rudder pedal being removed as depicted in Figure 1.

Slide out mai
pedal axis
Figure 1: Removal of Rudder Pedals
Rudder Pedal Replacement 1 Page 1 of 4

TN.JS-010 P
AlSser. | flte




@ TN.JS-010

7. Remove and replace the threaded shaft (D1A-1.21 Item 8) with the supplied threaded
rod (Part no.1A-1.21.20.14#v2).

8. Slide on the supplied rudder pedals (part no. 1A-1.21.20w#v4, 1A-1.21.21w#v4). (If
the rudder pedal’s bottom pivot tube length is +/- 52mm as depicted in Figure 2 (1A-
1.21.20w or 1A-1.21.20w#v2, 1A-1.21.21w or 1A-1.21.21w#v2), a 5mm spacer must
be added to the assembly on either side of the main pedal axis before the supplied
rudder pedals (part no. 1A-1.21.20w#v4, 1A-1.21.21w#v4) are installed.)

Figure 2: Measure Rudder Pedal Bottom Pivot tube

9. Screw the end caps (D1A-1.21 Item 7) onto the threaded shaft (D1A-1.21 Item 8) and
into the main pedal axis (D1A-1.21 Item 6).

10. Tighten the end caps (D1A-1.21 Item 7) finger tight, with the threaded shaft (D1A-1.21
Item 8) protruding equal amounts on either side of the main pedal axis (D1A-1.21 ltem
6).

11. Move the rudder pedals fully forward on the slider beam and check for clearance at
the top of the rudder pedals with the sides of the aircraft nose during control
movement. If either pedal interferes with the fuselage, remove both rudder pedals and
remove material from the 5mm spacers on the long side. Additional spacers will need
to be inserted on the opposite side of the rudder pedal — the width of spacer(s) must
equal the amount of material removed from the 5mm spacer as depicted in Figure 3.
Remove material from the spacers until the rudder pedals clear the fuselage.

12. Reinstall rudder pedal system using steps 8 to 11.

Rudder Pedal Replacement 1

TN.JS-010 d L ’ ﬁ /(,/6(/_,

Page 2 of 4




() Joniker Saflplanes

TECHNICAL NOTE
TN.JS-010

Interference area with aircraft nose side

Add spacer
material if 5mm
spacer is trimmed

Figure 3: Addition of Spacers to Step Up Rudder Pedals with Throw Clearance

13. Apply Loctite on the M4 nyloc nuts (D1A-1.21 Item 42) and install at both ends of the

main pedal axis (D1A-1.21 Item 6), ensuring that there is at least 2mm of thread
protruding on each end of the M4 nyloc nuts (D1A-1.21 Item 42).

14. Replace the rudder control cables according to Technical Note TN.JS-009.

If the rudder pedal assembly has lock rings on either side of the main pedal axis follow these
instructions. See rudder pedal system assembly D1A-1.21.20 issue 3.1

1. Cut the rudder control cables and slide the rudder control cables out of the pedal S-
tubes.

2. Adjust the rudder pedals fully back on the slider beam for better access.

3. Remove the seloc pins and lock rings (D1A-1.21.20 Item 9).

4. Unhook both the springs on the rudder pedals.

5. Slide both rudder pedals off the main pedal axis (D1A-1.21.20 ltem 8). If there is
insufficient space to remove the pedal, move the main pedal axis (D1A-1.21.20 Item 8)
to the opposite side from the rudder pedal being removed.

6. Insert 5mm spacers on both ends of the main pedal axis (D1A-1.21.20 Item 8).

7. Insert the supplied rudder pedals (part no. 1A-1.21.20w#v4, 1A-1.21.21w#v4).

8. Insert the lock rings (D1A-1.21.20 Item 9) on both sides.

Rudder Pedal Replacement 1 Page 3 of 4

TN.JS-010 d L | ﬂ N/é’

7




() Joniker Sallplanes TN A

9. Insert the seloc pins.
10. Follow the Technical Note TN.JS-009 to replace the rudder control cables.

MATERIAL
e 2x 5mm spacers (Part no.1A-1.21.20.22)
e |H & RH rudder pedals v4 (Part no.1A-1.21.20w#v4, 1A-1.21.21w#v4)
e 1x Threaded Shaft v2 M4 X 185mm (Part no.1A-1.21.20.14#v?2)
e 2X M4 nyloc nuts (Stock code 4.4.08)
o 2x Seloc pins @ 4mm x 20mm (Stock code 4.2.05)
e Loctite 243 (not supplied)

SUPPLIED DRAWINGS
e DI1A-1.21 issue 4.0
e D1A-1.21.20 issue 3.1

MASS AND BALANCE
No effect on mass and balance

NOTES
This Technical Note must be accomplished by approved maintenance personnel.

The original rudder pedals must be returned to a Jonker Sailplanes agent.

Aircraft up to 1B-011 use the lock ring method. Aircraft from 1B-013 onwards use the
threaded shaft method. Both designs are approved.

Rudder Pedal Replacement 1

TN.JS-010 d L | %" /v/éﬂ

Page 4 of 4




55
defoult

1 2 3 4 5 6
REVISION TABLE STAMP BLOCK
REV. DESCRIPTION DATE
40 | NUMBERING SCHEME REVISED 1O INDICATE PART VERSION IN PART | 5012052
Only stamped drawings may be used for production
4
REV|IEM|QTY.[PART NUMBER  |DESCRIPTION EXT. REF.
N1 1 |1A-1.21.710.Tw# v2|MAIN TUBE WELD v2 D1A1.21.10
2 1 |1A-1.21.10.2 GUIDE TUBE D1A-1.21.10
3 1 |1A-1.21.10.3w SPRING HOUSING D1A-1.21.10
4 1 |11A-1.21.10.4 FRONT BRACKET D1A-1.21.10
NE 1 |1A-1.21.20w#v4 |[RUDDER PEDAL LEFT v4 D1A-1.21.20
N[ 1 |1A-1.21.20.8#v2 [MAIN PEDAL AXIS v2 D1A-1.21.20
Nl 2 [TA-1.21.20.13#v2 |END CAP v2 D1A-1.21.20
o\ |8 1 |1A-1.21.20.14#v2 [THREADED SHAFT v2 M4 X 185 mm D1A-1.21.20
9 1 11A-1.21.20.16 RUDDER PEDAL SLEEVE
10 2 |1A-1.21.20.17 BRASS SPACER D1A-1.21.20
G\ 11 1 [TA-1.21.21w#v4 |RUDDER PEDAL RIGHT v4 D1A-1.21.20
12 2 |1A-1.21.23 SPRING: TENSION OD10x105
’\\}@ A3 | 1 [1A1.21.30w#v2 [SLIDE LOCK MECHANISM v2 DIA-1.21.30
Lo\ |14 1 [TA-1.21.30.4w# v2|LOCKING LEVER v2 D1A-1.21.30
SECURE WITH 15 1 [TA-1.21.31 ADJUSTMENT LINK D1A-1.21.31
LOCTITE 243 16 2 |1A-1.21.31.5 SPRING RUDDER LOCK D1A-1.21.31
17 3 |1A-1.21.31.6 SPRING: TENSION - OD5x50mm
18 2 |1A-1.21.35 RUDDER CABLE ANCHOR D1A-1.21.35
19 2 |1A-1.21.35.3 THIMBLE SLEEVE D1A-1.21.35
20 1 [TA-1.21.36 BOLT RETAINER D1A-1.21.36
wev o Kibegs prscremon o T haares e nost satasT SIS
33 1 |IM6A35/47 |M6 HEX SOCKET HEAD BOLT 23 2 [T1A-1.21.53 2KG NOSE BALLAST D1A-1.21.52
34 8 M6 WASHER 24 1 |1A-1.21.54 NOSE BALLAST CAPTIVE BRACKET D1A-1.21.54
35 7 M6 HEX NUT 25 1 |1A-1.21.55 NOSE BALLAST CAPTIVE BRACKET LOCKING PIN 1|D1A-1.21.55
36 1 |M4A30/40 |M4 HEX SOCKET HEAD BOLT 26 1 |1A-1.21.56 NOSE BALLAST CAPTIVE BRACKET LOCKING PIN 2 |D1A-1.21.55
37 2 M4 WASHER 27 2 [TA-1.21.57 NOSE BALLAST LOCKING CLIP D1A-1.21.57
38 1 M4 HEX NUT 28 1 |1A-1.21.58 NOSE BALLAST R-PIN
39 1 |M3F10/14 |M3 HEX SOCKET CAP SCREW 29 1 |1A-1.21.59 NOSE BALLAST TOP LOCKING PLATE D1A-1.21.54.1
40 2 M3 WASHER 30 1 [TA-1.21.60 NOSE BALLAST TOP ATTACHMENT BRACKET D1A-1.21.60
41 1 M3 HEX NUT 31 1 [TA-1.21.61 NOSE BALLAST TOP LOCKING BOLT D1A-1.21.61
42 2 M4 NYLOC NUT 32 6 |1A-1.27.50 BUSH TYPE 1 D1A-1.27.50
CADFILE CREmeHt TOLERANCES| METRIC  [f**" | GG |00 Jon ker Sa /'/p Janes
gi:\ﬁME INFORMATION ON THIS OrHERwisE ety |CHECKED e SCALENTS
DIRECTORY ERAY Al SPECIED: RUDDER PEDAL SYSTEM ASSEMBLY V2 [sz Tssue
DDA o\CADFuss Cortrol OF JONKERSAIPLANES | 103 | FAROANSIE  |SHESE 0w A3 | 40
systems\Rudder pedais\ AND MAY ONLY BEUSED | XXX 1005 POTCHEFSTROOM | PART NO. DRAWING NO.
- FASTENING AND LOCKING ACCORDING TO 805026 1~ AS AUTHORISED, Aeies Fo% e N DIA-1.21 S
] 2 3 ‘ 4 5 ‘ 6 AR




STAMP BLOCK

Only stamped drawings may be used for production

CAD FILE COPYRIGHT DRAWN g
RESERVED TOLERANCES] METRIC BY GG 2012/06/28 0,7 e’ ? a/ p anes
FILE NAME UNLESS DIMENSIONS IN MM SCALE
DIA-1.21 INFORMATION ON THIS SOPT;(EE\I/%/IIDSE ANGLES IN DEGREES Eclx?éﬁ\ﬁ% TITLE NTS
DRAWING IS THE :
DIRECTORY ERAY Al RUDDER PEDAL SYSTEM ASSEMBLY V2 [sz e
DESIONFuselage\ CADAFuse Control OF JONKER SAILPLANES QX 38? IO [sroBucon A3 | 40
selage se Control . +0. !
systoms\Rudder padaiy e <o ANDMAY ONLY BEUSED | XXX  +0.05 | ROJECTION POTCHEFSTROOM | PART NO. DRAWING NO.
AS AUTHORISED. ANGLES 0.1° @ _G OVERALL D1A-1.21 SHEET 2
OWNER: S APPROVED SOUTH AFRICA . oF 3

3

4

Hrini line thickness
3 mn = pen 41 defoult
é 0,25 nn = pen #2

dot = rest



STAMP BLOCK
Only stamped drawings may be used for production
A
TO CHECK FOR POSITIVE LOCKING:
A N @ PULL BACK ON MAIN TUBE WELD ASSEMBLY - LOCK LEVER SHOULD LIFT.
.((('.' @ PUSH FORWARD ON MAIN TUBE WELD ASSEMBLY - LOCK LEVER SHOULD LOWER AND LOCK.
B
SET UP WITH
RAKE ANGLE OF
90.0°
Qﬁx—E [ L
! < ] III
z i
e —
C
D
CADFILE el TOLERANCES| METRIC 3" | GG |00 Tonker Sa /'/p Janes
FILE NAME
DIA-121 INFORMATION ON THIS é%ihé?e:\l/gll)s; O oty |CHECKED e SCALENTS
DIRECTORY D preeERTy ' RUDDER PEDAL SYSTEM ASSEMBLY V2 sz Teste
D:\JS1\DETAIL OF JONKER SAILPLANES X. 0.5 THIRD ANGLE  |CHECKED A3 70
DESIGN\Fuselage\ CAD\Fuse Control XX +0.1 PROJECTION  |PRODUCTION
systems\ Rudder pedials\ AND MAY ONLY BE USED | XXX 005 POTCHEFSTROOM | PARTNO. DRAWING NC, SHEET 3
pa— AS AUTHORISED. ANGLES 0.1 _G overaLL SOUTH AFRCA D1A-1.21 o
rint line thickness
3 ‘ 4 5 ‘ é Egﬁ dm’ zzggml defoult




D ® 18 2
WG, NR: DIA-1.27.90 LAZER COT
/ : /
i1
I o
1~ (I
[ i
[ (I
A [ (I
[ (I
[ i
(T (I
. Ll
. E
— (® PEDAL SPRING ATTACHHENT PLATE bl o D) MAIN FRAME: 1* SGT x 0,036°WT 4130 —
I
aE i
I
n i
(@D REINFORCEMENT PLATE L o \
|
i b
BN N
I
’ U ~N . 4 | :
= -
LD |
30.0

WELD TOP AND VERTICAL TUBE TOGETHER IN PLANE
WELD THEN 47 T0 HINGE TUBE

MAIN AX(S C
_____________________________________________ N | 6T | DESCRIPTION WATERIAL |  REFERENCE
1o - - - - - 61— I | 4 | PEDAL BUSHES: SEE DIG. DIA-1.27.50 BRASS 14-1.27.50
""""""""""""""""""""""""""""" 2 | 2 | PEDAL BOTTOM TUBE: 22.2 OD x 19.27MM ID (7/8" x 0.058MT) 4130
3 | 2 | PEDAL TUBE: 19.05W 0D x 16.56MM ID(3/4°00, 0.049"WT) 4130
@LOCK RING @ SPACER TUBF 4 2 REDAL END PLATE: 1.6MM 4130 SHEET 4130
5 | 2| PEDEL SPRING ATTACHNENT PLATE : 1.6MH 4130 4130
"""""" 6 | 2 | S-TUBE: BWM D x 6MM 1D STEEL TUBE: SEE DIC.1A-1.21.21 MS/55
E - - - - ‘E‘ 7| 1| SPAGER TUBE 19.05WM OO x I6. MY ID (3/4°x 0.058"WT) 4130
"""""" 8 | | WAINPEDEL AXIS: 15.875M 0D x 12.928 I0(5/8" 0D x 0.05'WT) | 4130
9 | 2 | Lo RING 19,050 0D x 16. INM IDN3/4°x 0.634",0.058"WT) 4130
10| 1| MAIN FRAKE 1°SOT 0.058°¥T 4130
11| 1| REINFORCEMENT PLATE 3 4130 SHEET 3,00 4130 D
12| 2 | PEDAL TOP TUBE: (3/4" x 0.0494T) 4130
- 0D FILE
oD FILE CPYRIGT  [TOLERMCES| ey [0 ] 45) [ Jonker Sailplanes |i
e %Qrpeda/ﬁ ckd RESERIED wﬁcﬂrﬂlg E%EI% TITE SAE 76
DIRECTORY: ; ’Mﬁw’%%ﬂfls X +0.1 THIRD ANGLE CHECKED RUDDER PEDAI_ ASSEMBI_Y SIZE | ISSIE
ﬁé‘iéiiiséiﬂ?fﬁiﬁi’?ik\ oF ok Staas (X 00| FROECTIOV | PRIDCTION POTSEFSTRODH PIRT 10, RAVIG 10, A ]3]
R REALER | (0@ 1| s 14-1.21.20 DIA-L.21.20 [

I | 2 3 \V 4 | 5 | 6 TR



